
 

 

 

REVISED DRAFT ENVIRONMENTAL ASSESSMENT 
WESTMINSTER BOULEVARD DRINKING WATER PROJECT 

CITY OF WESTMINSTER, COLORADO 
 
 

Prepared for— 

Colorado Department of Public Health and Environment 
4300 Cherry Creek Drive South 
Denver, Colorado 80246-1530 

 

On Behalf of— 

City of Westminster 
4800 W. 92nd Avenue 

Westminster, Colorado 80031 

 

Prepared by— 

Olsson 
1525 Raleigh Street, Suite 400 

Denver, Colorado 80204 
 

January 2024 

 

 



Revised Draft Environmental Assessment Westminster Boulevard Drinking Water Project 

January 2024  ii 

ACRONYMS AND ABBREVIATIONS 
APCD .................................................................................................... Air Pollution Control District 
[...]
supply and finished water line routes. Cost estimates for the selected routes are ongoing. 

Advantages and Disadvantages: Water supply and finished water line alignment advantages 
and disadvantages are summarized below. 

• Water Supply Line: The Old Wadsworth Boulevard route would convey the required 
water supply flow by gravity. In addition, it would provide the best connection location that 
would provide the opportunity to connect the new water supply line extension to the 
existing Standley Lake water supply lines, all while avoiding a hot tap or removal and 
replacement of a section of pre-stressed concrete cylinder pipe. The Farmers High Line 
Canal and BNSF route would convey the required water supply flow by gravity. However, 
it would not provide the same opportunities for connection to the existing water supply 
system as the other alternative. 

• Finished Waterline: The route that connects to the transmission main at Sheridan 
Boulevard and 100th Avenue would be significantly shorter than the Sheridan Boulevard 



Revised Draft Environmental Assessment  Westminster Boulevard Drinking Water Project 

January 2024  9 

and 98th Avenue route and therefore more affordable and least environmentally impactful. 
Neither finished waterline route would significantly impact the water distribution system, 
nor result in plant flows from Semper and the new DWF that would be significantly different 
from each other. 

Conclusion: The Old Wadsworth Boulevard route was selected as the recommended water 
supply line alignment, and the 100th Avenue route was selected as the recommended finished 
waterline alignment. 

3.1.5 Semper Rehabilitation versus Rebuild Evaluation 
Description: In early 2023, the City, by direction of City Council, conducted a feasibility study to 
evaluate options for the rehabilitation or rebuild of Semper based on cost, risks/benefits, and the 
ability to meet water demands in the future. The following four options were considered in the 
study: rehabilitate Semper, rebuild Semper using alternate land, rebuild Semper on adjacent 
MSC, Inc. land, and construct a new DWF on the Westminster Boulevard site (City of Westminster 
2023a). 

Estimated Costs: The feasibility study presented a comparison of costs associated with each 
option. At the time of the estimate, costs to rehabilitate Semper were estimated to be 
$172,000,000, while rebuilding Semper on an alternate or adjacent site were estimated to be 
between $201,000,000 an $286,000,000. Construction of a new DWF at the 98th Avenue and 
Westminster Boulevard site was estimated to cost $196,000,000 without ozone treatment. A bid 
alternate option to include intermediate ozone biofiltration technologies is estimated to add 
approximately $20,000,000 to the total project cost.   

Advantages and Disadvantages: Rehabilitation, rebuild, and new build option advantages and 
disadvantages are summarized below. 

• Rehabilitate Semper: Advantages include utilizing remaining value in Semper while 
mitigating the most critical risks associated with reliability and quality. Disadvantages 
include limited ability to treat catastrophic raw water quality conditions and no space for 
expansion or future treatment processes. 

• Rebuild Semper on alternate land: Advantages include using most of the remaining 
value in Semper. Disadvantages include land acquisition and less organized treatment 
infrastructure. 

• Rebuild Semper on adjacent MSC, Inc. land: Advantages include using most of the 
remaining value in Semper. Disadvantages include extending the water supply and 
finished water lines and land acquisition. 

• New Westminster Boulevard DWF: Advantages include using most of the remaining 
value in Semper and land acquisition was completed in 2023. Disadvantages include the 
need to extend the water supply and finished water lines.  

Conclusion: Constructing a new Westminster Boulevard DWF was selected as the 
recommended alternative. 



Revised Draft Environmental Assessment  Westminster Boulevard Drinking Water Project 

January 2024  10 

3.2 Proposed Project 
The proposed project includes construction of a new DWF, water supply line, finished waterline, 
sanitary sewer line, stormwater detention and conveyance facilities, and dry utilities. Each of 
these project components is described below, followed by detailed treatment process information, 
and estimated project costs. 

3.2.1 Project Components 
Drinking Water Facility. The Westminster Boulevard DWF would utilize conventional pre-
treatment (rapid mixing, flocculation, high-rate sedimentation) and the following advanced 
treatment technologies: ozone-enhanced biological dual-media filtration, intermediate (settled 
water) ozone oxidation and disinfection, and a redundant multi-barrier chlorine disinfection system 
in a finished water storage tank. The DWF would be sized for 14.7 MGD to serve the City and its 
customers through 2040, improve drinking water quality, and reduce rising annual maintenance 
costs of Semper, which are currently projected at $4 million per year. When Semper is retired, 
the Westminster Boulevard DWF may be expanded (up to 44.1 MGD) to continue serving 
residents beyond 2040. Figure 3-1 includes a preliminary site layout plan of the proposed DWF, 
and specific treatment process details are included in Section 3.2.2.  

Water Supply Line. Approximately 11,000 linear feet (lf) of 36-inch diameter steel pipe and 
related appurtenances would be installed to connect the City’s existing raw water system to the 
proposed DWF. There are no planned changes to the water intake locations and the water supply 
line would connect to the City’s existing system near the intersection of (old) Wadsworth 
Boulevard and 92nd Avenue. 

Finished Waterline. Approximately 2,000 lf of 30-inch diameter pipe would be installed to 
connect the proposed DWF to the City’s existing watermain along Sheridan Boulevard. The water 
produced at the proposed DWF would be conveyed directly to the City’s distribution system. 

Sanitary Sewer Line. Approximately 2,200 lf of gravity sewer main would be installed to convey 
domestic wastewater from the DWF to the City’s Big Dry Creek wastewater collection system. 
The sanitary sewer would be located west of South Hylands Creek and would connect to an 
existing sanitary sewer main near W. 104th Avenue. No lift stations or force mains are currently 
anticipated with this design, but exact alignment and connection points will be determined during 
final design. 

Stormwater Detention and Conveyance. A full-spectrum detention basin, designed to current 
Mile High Flood District (MHFD) standards, would be located in the northwest corner of the DWF 
site to collect and treat stormwater and manage peak flows. Stormwater conveyance to the 
proposed basin would consist of high-density polyethylene piping and disconnected swales to 
provide additional water quality and peak reduction. Discharge from the basin would exit the site 
at the northwest corner maintaining existing drainage patterns and peak flows to not impact the 
existing stormwater conveyance along Westminster Boulevard. Because existing drainage 
patterns would be maintained, no additional offsite improvements are anticipated for drainage. 
Planting requirements would follow MHFD standards and would be designed by a registered 
landscape architect in the state of Colorado. 



Revised Draft Environmental Assessment  Westminster Boulevard Drinking Water Project 

January 2024  11 

Dry Utilities. Dry utilities that would be provided to the DWF site include natural gas, electrical 
service, and radio and fiber optic communications. A fiber optic communication line 
(approximately 2,000 lf) would follow a similar alignment as the finished waterline. Radio 
communications between the proposed DWF and the City’s utility and water resources field 
stations would be established. This would include routing of the Supervisory Control and Data 
Acquisition (SCADA) communications link, which would provide fully looped communications to 
the proposed DWF. In addition, electrical and natural gas service would be coordinated through 
the respective utility provider. The exact location of the dry utilities will be determined during final 
design. 

3.2.2 DWF Treatment Process Details 
The proposed DWF includes: three-stage rapid mixing, three-stage flocculation, high-rate inclined 
plate settling, intermediate ozonation (bid alternate), and filtration with biologically active 
anthracite/sand filters. It would take a multi-barrier disinfection strategy approach to treatment. 
This strategy relies on three treatment barriers—ozone, filtration, and chlorination—for removal 
or inactivation of regulated pathogens in drinking water. During normal operation, ozone would 
receive primary disinfection credit from CDPHE. Should the ozone process be excluded from 
design or be unable to achieve the requirements at any time, chlorine disinfection in the finished 
water storage tank would continue to meet CDPHE regulatory disinfection requirements. 

Rapid mixing is the first step in the treatment process. The rapid mix process is divided into three 
separate steps: pre-oxidation with sodium permanganate, coagulation with ferric chloride, and 
pH/alkalinity adjustments using hydrated lime. The next step is flocculation, which uses gentle 
mixing to create floc particles that settle by gravity during sedimentation. There are three stages 
of flocculation, and each has baffling and a mixer. Following flocculation, the next step is 
sedimentation, which separates and removes flocculation particles from the water. Each basin 
would be rated for 15.7 MGD and would have inclined plate settlers and solids collectors.  

If intermediate ozone is included in the design, it would provide primary disinfection, oxidation, 
and enhancements for downstream biological filtration following the pretreatment process 
described above. The system would include ozone generation with liquid oxygen and a post-
clarification contacting basin. Major equipment components that would be included with 
intermediate ozone are an oxygen feed gas system, ozone generation system, ozone dissolution 
system, and an ozone off-gas destruct system. The bid alternate intermediate ozone process 
would be designed to meet contact time requirements for 2 log virus inactivation and 1 log giardia 
inactivation. To meet the requirements, the ozone system would be designed for ozone doses of 
1.5 milligrams per liter (mg/L). The contact basin would be designed for a disinfection contact time 
(T10 value) of six minutes at design flow. A serpentine baffled contactor arrangement would be 
used to improve plug-flow hydraulic conditions through the contactor to achieve a baffle factor of 
0.65 and hydraulic detention time up to 10 minutes. The ozone process would be used year-round 
as a primary disinfection process to meet the disinfection goals of the multi-barrier disinfection 
strategy. After ozone, biologically active filters would remove particles, dissolved organic matter, 
and turbidity from the clarified water through biodegradation, adsorption, and filtration. The 
proposed DWF would use ozone-enhanced biological dual-media filtration with 48 inches of 
anthracite over 12 inches of sand filter material.



Revised Draft Environmental Assessment  Westminster Boulevard Drinking Water Project 

January 2024  12 

 
Figure 3-1. Drinking Water Facility Preliminary Site Plan. 

The layout of buildings shown in this 
preliminary site plan is subject to 
adjustment and change.   



Revised Draft Environmental Assessment  Westminster Boulevard Drinking Water Project 

January 2024  13 

The biofiltration process is designed and operated to achieve filtered water turbidities less than 
0.1 nephelometric turbidity units for individual filter effluent and combined filter effluent 95 percent 
of the time; consistent with voluntary AWWA Partnership for Safe Water treatment goals and 
historical filtered water turbidity trends at Semper. These turbidity targets would provide 3 log 
cryptosporidium, 2.5 log giardia, and 2 log virus removal credits. The biofiltration process would 
include four filters with a pipe gallery located within the footprint of the advanced treatment 
module, downstream of the intermediate ozone contactor.  

The post-filter chlorine disinfection process is designed to meet the contact time requirements for 
0.5-log giardia inactivation and 4-log virus inactivation. To meet these requirements, the chlorine 
feed system would be designed to deliver a chlorine residual of 1.4 mg/L for a contact time (T10) 
of 31 minutes. This is designed to meet the required chlorine contact time (CT) of 43 mg-min/L. 

3.2.3 Project Costs 
Costs to construct the proposed project are estimated to be $216 million. A cost breakdown by 
project component is provided in Table 3-1. Costs associated with dry utilities (natural gas, 
electricity, and radio and fiber communications) are not reflected in the table below as they will be 
absorbed by others.  

Table 3-1. Estimated Project Costs. 

Project Component Estimated Cost 
Land Acquisition $31 million 
Westminster Boulevard DWF $140 million 
Intermediate Ozone Treatment for Emerging Contaminants (Bid Alternate) $20 million 
Water Supply, Finished Water, and Sewer Lines $25 million 

Total $216 million 
 

4. AFFECTED ENVIRONMENT 
4.1 Description of the Planning Area 
Westminster is located between the cities of Boulder and Denver, in the northwest quadrant of 
the Denver metropolitan area in Colorado. The City encompasses 34 square miles and is located 
within both Jefferson and Adams counties.  

The planning area (Figure 4-1) for this project consists of the City’s water service area, which 
includes all properties within the City’s municipal boundaries. The City also provides water service 
to several Jefferson County enclave properties and the unincorporated community of Shaw 
Heights and is the primary drinking water provider through a wholesale contract for Federal 
Heights, Colorado.   

  



Revised Draft Environmental Assessment  Westminster Boulevard Drinking Water Project 

January 2024  14 

 
Figure 4-1. Planning Area Map. 



Revised Draft Environmental Assessment  Westminster Boulevard Drinking Water Project 

January 2024  15 

4.2 Population and Flow Projections 
The City’s growth and land use patterns have been influenced by the natural features of the Front 
Range, constrained by abutting political boundaries, and organized by transportation 
infrastructure. As such, there are limited opportunities for future annexation into the City and 
buildout within the City is anticipated to occur by 2040 (City of Westminster 2023b). The current 
system population is approximately 113,200 with an estimated population growth rate of 0.58 
based on 2040 population projections from the City’s recently updated (2023) Comprehensive 
and Water Supply plans. Potable water demands are anticipated to increase up to 43.4 MGD as 
the City reaches buildout. The City’s existing DWFs (Semper and Northwest) do not meet the 
City’s established potable water demand reliability goals. The proposed Westminster Boulevard 
DWF would be designed to accommodate development in the area through 2040, would have the 
capability to meet or exceed established water demand reliability and water quality goals, and 
would have room to expand in size and capacity in the future, as needed, up to 44.1 MGD. The 
proposed Westminster Boulevard DWF and associated water lines would be sized to 
accommodate the near-term 14.7-MGD capacity with room for future expansion to accommodate 
a DWF capacity of up to 44.1 MGD.  

5. ENVIRONMENTAL IMPACTS OF THE PROPOSED 
PROJECT 

This section describes the environmental resources and conditions most likely to be affected by 
the proposed project and provides information to serve as a baseline from which to identify and 
evaluate potential environmental and socioeconomic impacts that could result from the project. 